1. HsHAEER4 BUTTON CLAMP MECHANISM COMPONENTS

_19_

‘}H]



KA > M7 SE AR
B—E I
FE | EE ZFR ¥&E |DESCRIPTION
1 | R 2 1 PICK~UP DEVICE ASM.
2 40912061 e 4 1 BUTTON CLAMP LIFTING HOOK
3 402514006 WEET 1 SCREW 15/64-28 L=9
4 409512001 WRET 2 SCREW 3/16-32 L=13.5
5 40928001 HPE 2 WASHER 5X10.5X1
6 40901018 1 2 JiE 1 BUTTON CLAMP HOULDER
7 409511002 24T 1 SCREW 9/64-40 L=3.5
8 409520001 BT RET 1 HINGE SCREW D=5.5 H=3
9 40912002 ] e das 1 AR 1 JAW LEVER HOLDER
10 409520002 HATIgET 1 HINGE SCREW D=5.5 H=1.8
11 409520003 T RET 1 CLAMP SCREW A
12 140912003 92 1EBhFF 1 SNAP FASTENER CLAMP STOP LEVER
13 409516001 WE R} 1 NUT
14 40901003 il Je g B 1 BUTTON CLAMP SLIDE
15 409520004 H1 32 134 2 BUTTON CLAMP STOP PIN
16 40912005 Ze e bl e 1 BUTTON CLAMP LEVER JAW(LEFT)
17 40912006 A3 A B iR 1 BUTTON HOLDING SPRING LEFT
18 409520005 A RRET 2 HINGE SCREW D=6.35 H=3.9
19 409511002 WRET 1 SCREW 9/64-40 L=3.5
20 40927001 B e e 1 BUTTON CLAMP SPRING
21 40912008 A e g 1 BUTTON CLAMP LEVER JAW RIGHT
22 40912009 HH I A7 5028 AR 1 BUTTON HOLDING SPRING RIGHT
23 402514006 BRET 1 SCREW 15/64-28 L=9
24 1409830016 e s R 1 BUTTON CLAMP PRESSUER ADJUSTIN
25 40927002 e s S5 1 PRESSUER ADJUSTING SPRING
26 409516003 BEL) 2 NUT M6
27 40927003 P 4 1 FINGER GUARD
28  |40909019 P [ 2 R 1 SPRING HOLDING PLATE
29 40902002 ks 1 HINGE PIN
30 H05007 K& 1 ISNAP PIN
31 401516002 AN 1 NUT M6
32 1409530001 75 B AT 1 PICK-UP DEVICE STOPPER PIN

_20_

T S N R ™"




e~

2. Hl7=%4 ARM & MISCELLANEOUS COVERS COMPONENTS

)

on

o~ @..ﬁré /,

W

in
«

_21_




s —=
B HlREE
Fs | EH S R = | &
1 4091206200  |THIHR 25404 1 FACE PLATE COMPL
2 409511003 HEET 4 SCREW
3 40927004 Al A 1 TENSION SPRING
4 40902003 FAEEFT 1 NIPPER RELEASING STOP
5 409511003 WRET 1 SCREW
6 40913002 45t 1 THREAD GUIDE NO. 4
7 4091301400 |35 &5k hasdit 1 THREAD TENSION NO.3 ASM.
8 40913015 3Rk JyiE A e 1 TENSION ADJUSTING BASE NO. 3
9 40913016 ek At 1 THREAD PRESSER PLATE
10 [40927020 A 55 1 TENSION SPRING B
11 409830017 5 QAR LY 1 THREAD TENSION STUD
12 409516026 Tk TSR 2 THREAD TENSTON NUT
13 |H05002 Bl 5% 1 E-RING 3.2
14 |409S11003 BEET 8 SCREW
15 40922005 ¥ 2 i RUBBER PLUG
16 40912063 JEd MR 1 SIDE COVER RIGHT
17 40937008 e SO 1 SAFETY LABEL
18 40912064 HER 1 SIDE COVER LEFT
19 S05024 PRRIRET 4 SCREW M8 L=30
22 |P02001 e VA 2 GUIDE PIN
23 409530018 pazc oy ) 1 SET SCREW
24 140912016 55 91 JEE AR 1 BED OIL SHELD
25 402514006 BRET 1 SCREW
26 4091100100  |#HF04E: 1 BUTTON TRAY ASM
27 40926002 B ¥R N 1 CAM INDICATING PIN A
28 40926002 "B NN 1 CAM INDICATING PIN B
29 140228001 T B 1 SPRING WASHER 6.5X14.0X 17
30  [40911007 ZE 55 1 SIDE COVER LEFT
31 40912066 JEJEVES) 25 1 LOOPER COVER
32 40912067 25 34 2 A 2 SIDE COVER SPRING
33 |409S11006 W24 2 SCREW M4 L=6
34 409511007 BELT 2 SCREW
35 40923013 Vi YR 1 OIL DRIP FELT
36 409520006 WRET 1 SHOULDER SCREW D=6 H=2.7
37 40911008 patlla 1 SIDE COVER RIGHT
38  [40902017 Ao 0 5 4k 2 SIDE COVER HINGE SHAFT RIGHT
39 40902019 oA 5 1 SIDE COVER HINGE SHAFT LEFT
40 402514006 W24 1 SCREW M6 L=6
41 40901013 VA 1 MACHINE SUB BASE
42 402514006 BEET 1 SCREW M6 L=6
43 40122017 ¥R 3 1 RUBBER PLUG
4 |—-———- AR 1 SAFETY PLATE
45 140112008 LA S 4R 2 SAFETY PLATE
46 40911006 ZEWR 2 SAFETY PLATE
47 409511008 WEAT 2 SCREW M4 L=6
48 40928002 g 1 SPRING WASHER 5.0X 110
49 402520032 AT IEAET 1 HINGE SCREW D=6 H=2.5
50 40128001 I 1 SPRING
51 40912020 G AR 22 e 1 SAFETY PLATE INSTALLING BASE
52 401516004 NS 1 NUT SM15/64-28

_22_




LOOPER SHAFT MECHANISM COMPONENTS

3. T4

_.2 3__




W SRR
==

e :%$$ 1 THRUST COLLAR . ASM
> |aos0s00z ?%Eﬂza## 1 THRUST COLLAR D=7.94 W=7
; 10051101 o 1 SCREW 9/64-40 1.=6. 1
3 409511012 14T 1 SCREN
; 20912021 el 1 NEEDLE GUARD
: 10509001 i 1 POSITONGNING FINGER YOKE SLIDE
; 1091700 §g§¥%§§5 2 SCREW M4 1=9
7 409517001 24T -
o stz [hmae R
! 10005001 2k y 1 ASSY LOOP POSITIONING FINGER L
0 140903003 o 1 LOOP POSITIONNING FINGER CAM RO
12 10033000 ﬁﬁﬁﬁ 1 HINGE SCREW D=6. 35 H=2.4
12 |409520008 L7 hEAT : HINGE
13 [401S14001 E%%Té 1 PROAT PLATE SET
15 |w0s01005 P 1 THROAT PLATE ASM.
1o 10018005 am 1 COUNTER KNIFE
5 10031101 o 2 SCREW1/8-44 1=3.0
50 100180010 e 1 MOVING KNIFE ASM.
o |w0osa0000 (i 1 HINGE SCREW D=6 H=0. 85
2[00 Eg%j‘“ 1 ASSY LOOP POSITIONING FINGER C
25 10910001 haopns 1 LOOP POSITIONING FINGER CAM
2 |10951100 p=AnR 2 SCREW 11/64-40 1=3.5
e gg%y 1 ASSY CAM AND LOOPER SLEEVE
% |10902006 ;%%&imzaﬂ# 1 CAM AND LOOPER SLEEVE
2 10951500 ol 2 SCREW 15/64-28 L=4.0
2 |1020001 ra 1 LOOP POSITIONGNING FINGER CAM RE
% |10950100 e 2 SCREW 11/64-40 1=2.8
2 40905004 @g%f*” 1 LOOPER SHAFT BUSHING FRONT
30 |40903004 RS 1 LOOFE:
31 401514001 BRET 1 F OOPER SHAFT
i R 1 THRUST COLLAR ASM, D=11.11,W=1
21 |a0908001 i%&ﬂﬂa## 1 THRUST COLLAR ASM, D=11.11, W=10
35 |10031400 o 1 SCREW 1/4-40 L=5
s |10os11004 il 1 SCREW 1/4-40 L=5
3 [10035000 ) 1 LOOPER SHAFT DRIVER GEAR ASM.
3% 10951400 i 2 SCREW 1/4-40 1.=6
3 |10698000. 4l 1 THRUST BALL BEARING
10 |40905008 Lo 1 LOOPER SHAFT BUSHING REAR
P P 1 WORM WHEEL ASM.
41 |=———= WRFE WA T 2 4 ! iy
4 10051400 pibil 2 SCREW 1/4-40 L=7
11 [1009500 el 1 CAM SHAFT ASM.
15 |1005:400 AR ALY 2 SCREW 1/4-40 L=6
45 1409514003 W4T 2 SCREY
46 40917001 2h 4l ! LOOPER
47 1409511009 T




4, EEBFNTLEH NIPPER & THREAD TENSION PARTS COMPONENTS

._25_




Yara 5 > » Y2

2 PO HAE LR FIT £ E
5 | EHHS 2R HWE
1 409511013 BEET 1 SCREW M6 L=12
9 40912024 TR 1 NEEDLE BAR GUARD
3 409520010 {7 BBET 1 SHOULDER SCREW
4 409516005 W2 RE 2 NUT
5 409516006 (/NS e 1 NUT
6 4091202500  |Geiem 1 NIPPER COMPL
7 409520011 FAEREY 1 LOOPER SHAFT BUSHING REAR
8 40927007 e S T s ek e S5 1 NIPPER BAR BLOCK SPRING
9 409530004 TR 1 NIPPER BAR BLOCK SPRING SCREW
10 409520012 WRET 1 HINGE SCREW D=4 H=20
11 40927008 e £k 1 HIPPER SLIDE BLOCK SPRING
12 40909003 Sz 2% g 1 NIPPER BLOCK
13 409520013 - |hg4T 1 SHOULDER SCREW D=7. 94 H=15
14 4091300400  |#RZAFF4H1 1 THREAD PULL OFF LEVER ASM.
15 409520014 IR BT Sl 7 BB AT 1 SHOULDER SCREW D=7. 94 H=8
16 4091202700  |JeLE AT IR N AT 4H 1 1 NIPPER BAR ACTUATING LEVER ASM.
17 40926006 TR 2 THREAD GUIDE PIN
18 40926007 e LR AT B R TR A 1 NIPPER BAR BLOCK SPRING PIN
19 409511014 WRET 1 SCREW
20 40928004 g 2 WASHER
21 40912029 Sl 2 FT IR 2 He 11 NIPPER BAR BLOCK
29 40912030 PREEFT IR ER 1 TENSION LEVER ROCKING PIECE
23 40912031 Je L AT 1 NIPPER BAR
24 409511014 BEET 1 SCREW
25 4091300600 |55 —sespoe 1 TENSION POST ASM NO. 2
26 409516007 WA hE R 1 TENSION NUT
27 40912032 L AR B FA R 1 ROTATION STOPPER
28 40927009 Je £k AT 1 THREAD TENSTON SPRING
29 40912033 FALRIR 1 THREAD TENSION DISK PRESSER
30 40913007 Je R 2 THREAD TENSION NO. 1
31 409530006 B IR 1 TENSION POST NO. 2
32 409516008 Je LGN Lo AT 1 TENSION RELEASE PIN
33 40926008 W2 1 NUT M6
34 P03009 S [ A 1 SPRING PIN 3X16
35 409511014 WEET 1 SCREW
36 40928004 g 1 WASHER
37 40912034 B EAT 1 THREAD TENSION RELEASING LEVER
38 4091300800 | —3Jespus 1 ASSY HTREAD RENSTON NO. 1
39 409516009 L RELE S5 1 THREAD TENSION NUT
40 40927010 Je L AR 1 FIRST THREAD TENSION SPRING
41 40913007 Je LR 2 THREAD RENSION DISK NO. 1
42 409530007 LR AT 1 THREAD RENSION POST NO. 2
43 40913009 SR8 1 THREAD GUIDE
44 40913010 F-Sas 1 THREAD GUIDE NO. 1
45 409516010 BERE 1 NUT M4
46 409511013 WRET 1 SCREW M5 L=14
47 40912035 Je LA T 42 1 NIPPER BAR BEARING BLOCK
48 409830008 Je LE AT 5 7] 1 ADJUSTING SCREW
49 40928005 ] 1 WASHER 5.5X10X0. 8
50 4095811015 WELT 1 SCREW M6 1.=12
51 409511016 BRET 1 SCREW
52 40927011 e LR AT e R 1 THREAD TENSION SPRING
53 409530009 LR AT R A EE A 1 NIPPER BAR SPRING SCREW
54 40928006 g 1 WASHER
55 409512002 FR A IE A 1 SCREW M6 M=14
56 409516011 S HR 1 NUT M6
57 40913012 2554 1 THREAD GUIDE
58 40928005 e 1 WASHER 5X10.5X1

|
DO
T




FEED PLATE COMPONENTS

5. ERLERH




Parar Ry MR kY2
BRI R

g |EHts L HE
1 40915001 LR 1 FEED PLATE SMALL BUTTON
9 409512003  |#24T 2 SCREW 3/16-28 L=6
3 40909004 AT N IE KR B 1 LNDICATOR PIN BEARING BLOCK
4 40912036 X SE G RAR 1 CROSSWISE FEED INDICATOR
5 40903010 RS XLl e 7 KB 1 CROSSWISE FEED INDICATOR PIN
6 409516012 | Hf 1 NUT M=6
7 400110 YR SE AT 1 SLIDE PLATE CONNNECTING LINK
8 409520015  |#hfri2E] 1 HING SCREW D=6.35 H=4.8
9 409530010  [SLiZie 1 STUD
10 [400111 AT 1 INTERMEDI CONNECTING LINK
11 |40937001 R SRR Z R 1 CROSSWISE FEED GRADVATED PLATE
12 409516013 |+t 1 NUT M5
13 40903012 PR EHE T 2 CAM ROLL
17 409830011 3Rl VR FiBke 2 CAM ROLL SCREW STUD
18 |401S14001  [424T 1 SCREW M6X12
19 140912040 YEAEAT 1 SPACER PLATE
20 140901006 LR EMR 1 FEED PLATE
21 40909006 SESEFT 1 INTERMEDI CONNECTING LINK
29 1409520015  |&hfA7HE4T 1 HING SCREW D=6. 35 H=4.8
23 409530012  |AZ XiXklmirERAT 1 HING SCREW FOR CROSSWISE FEED
24 140904003 AL SR AT 1 CROSSWISE FEED LEVER
o5 |R01002 Mk 5 RIVET
26 140902021 yoy S 1 FEED STUD A
27 140902021 LR 1 FEED STUD B
28 140902021 LR 1 FEED STUD C
29 40915001 LRI 1 FEEED PLATE SMALLBUTTON
30 40912068 HJE| 2 WASHER 5X10.5X%X1
32 140909019 2 ]I B 1 LENGTHWISE FEED LEVER SLIDE
33 140909020 ZEIERAL AT 1 FEED LEVER L
34 140909021 A IERATAT 1 FEED LEVER R
35 140912069 3R 5 2 FEED KNOB GUIDE PLATE
36 |409S12006  |WE4T 1 SCREW M5X0.8 L=8
38 40912070 3% LA JEC B 1 PLATE BASE
39 140911009 ERIZIER 1 GRADUATE PLATE
41 140912071 SRS T 1 HANDLE AND INDICATOR SPRING
42 |409S11018 44T 2 SCREW M4 L=6
43 409511003  |#B4T 2 SCREE
44 140911010 HFE 1 KNOB
45 140904004 VA FAERRAT 1 INDICATOR SPRING CONNECTING LI
46 409520016  |Fhifr WRET 2 SHOULDER SCREW D=6. 35 H=9.7
47 140902022 e 1 CAM SHAFT
48 140910015 N Ipey SNLE 1 LENGRHWAISE FEED CAM(X)
50 |40903015 RS A 1 CAM SHAFT BUSHING LEFT
51  |40910018 ERHL R A FEED CAM ASM.
53  |409520015  |HB{ALHRET 1 SHOULDER SCREW D=6.35 H=4.8
54  |401S14001  [#R4T 2 SCREW 9/32-28 1L=13.5
59 140903013 LR A E 1 CAM SHAFT BUSHING RIGHT
60 (401514001  |MB4T 4 SCREW 9/32-28 L=13.5
61  |409S11005  |#24T 1 SCREW M5 L=8
62 40923014 Ve 1 OIL RETAINING FELT
63 140923015 DE) 1 FEED SHOULDER SCREW FELT
64 40923008 T2 0.06 |0IL WICK
65 40923008 MiES 0. 06 |OIL FELT
66 40111005 Ay 4 CABLE BAND
67 140923008 Tk 0.3 |0IL WICK

__28._




6. SHEAN AT BUTTON CLAMP LIFTER COMPONENT

E-N

[3,]

@
I4
@

fimi@@@@@@@a

o

— -
-t [ ]

-y
N

(98]
o

_29_




CERNE HHAH TR T BB

e |EH0HE A HR W
1 40901008 B EATAT 1 LIFTING LEVER
2 40903016 A 1 BUSHING
3 40902009 A AEAT AT Sl 1 NDDELE BAR LEVER
4 40928014 ZE 1 WASHER 8.5X18.0X 1.2
5 40922001 TR 1 CUSHION
6 40928014 g 1 WASHER 8.5X18.0X1.2
7 40928014 P 1 WASHER 7.5X 19X 1.5
8 40928014 T 1 WASHER
9 40928014 g 1 WASHER 7.5X 19X 1.5
10 40928014 B 1 WASHER 7.5X 19X 1.5
11 40922001 M Ry 1 CUSHION
12 40928014 e 1 WASHER 7X20X3.5
13 40927012 A %E 1 SPRING
14 40912032 2| 1 WASHER
15 40912041 F SRR THE AT 1 BUTTON CLAMP LIFTING LINK SET
16 |————— YE BNV 1 ASSY SLIDING ROLLER
17 40903018 VRSNV 1) 1 SLIDING ROLLER
18 409514001 HRAT 1 SCREW M6 L=6
19 |————— fR e 1 ECCENTRIC CAM
20 40910007 Yoy 1 ECCENTRIC CAM
21 409514001 HEET 2 SCREW
22 4090902200 ] Je 3R F X H A 1 BUTTON CLAMP LIFTING LINK SET
23 40909023 A JeFR T 1 BUTTON CLAMP LIFTING LINK
24 40912073 1EEhAF 1 LIFTING ‘HOOK = =
25 409511032 HRET 2 SHOULDER SCREW D=6.35 H=2.7
26 40926012 BT RSN 1 TENSION ‘SPRING RACK B
27 40926013 PR 1 SHOULDER: SCREW D=5 H=7.2
28 40927020 Gl 1 "|LIFTING HOOK SPRING
29 402516003 HERE 1 NUT ‘M5
30 40928005 s 1 WASHER
31 409513003 HRET 1 SCREW M3X0.5 L=4
39 409520015 AT ARET 1 HINGE SCREW D=6.35 H=4.8
33 409520019 Tl MR ET 1 HINGE SCREW D=6.35 H=2.1
34 40928021 g 1 WASHER M3
35 40903032 RER 1 | TYPE LIFTING BAR ROLLER
36 40912074 %’15’%%%%’] 1 BUTTON CLAMP LIFTING ROD A
37 505023 HRAT 1 SCREW M6 L=10
38 40912042 N VIRIEFRT 1 CONNECTING LINK FRONT
39 L01002 hRAT 1 JOINT STUD
40 4090500400 P £ B Rk 1 FEED ADJUSTING JOINT
41 40928010 | E 1 WASHER 5.1X7.5X0.5
42 N01004 B2 2 NUT M5
43 409530013 X S B4 1 CONNECTING SCREW
44 409516015 HERE 2 NUT M8 TYPEL
45 40912043 ek SRR 1 CONNECTING LINK REAR
46 409520020 T REET 1 HINGE SCREW D=6.35 H=3.2
47 409520021 AT HRET 1 HINGE SCREW D=7. 94 H=4
48 409516016 BR Y 1 NUT 3/16-32
49 409516017 R 1 NUT 15/64-28
50 40912044 YR FTHT 1 THREAD TRIMMING LEVER
! 51 409520022 A7 RET 1 SHOULDER SCREW D=7.94 H=3.1
52 409516018 HERF 1 NUT M5
53 40901009 1) 2 AT AT R 1 THREAD TRIMMING LEVER BASE
54 409511021 WEET 2 SCREW M5 L=14
55 40905006 YL TEFT 1 THREAD TRIMMING LINK
56 409520023 BT IRET 1 HINGE SCREW D=6.35 H
57 40927013 G 1 SPRING
58 |————— 4 &l 2 THRUST COLLAR ASM.D=9.5 W=8
59 40908003 4 1 THRUST COLLAR D=9.5 W=9
60 409514002 HEAT 2 SCREW 11/64-40 1L=3.5
61 40902023 AT AT 1 LEVER SHAFT
62 401514001 HRET 2 SCREW
63 40905003 £ Je R THEFTEEAT 1 LIFTING LINK
64 |————— !Eﬂ;g%}[-j‘ﬁk;%ﬂéﬁﬁi 1 LIFTING PLATE ROD ASM
65 40904001 H Je R TFEAT AT 1 LIFTING PLATE GUIDE ROD
66 409511020 HRET 1 SCREW M5 _L=6




7. IR4HE# A4 NEEDLE DRIVING PULLEY SHAFT COMPONENTS

.._3 1_




HUEfr HEEHR R R

e |EHM4E ZHR e

1 40909011 PN 1 BALL LARGE

9 40909012 YA 1 PULLEY INSERT

3 40909013 INES R 1 BALL SMALL

4 40927014 B 1 SPRING

5 |—-———— VRS 1 DRIVING PULLEY ASM.

6 40935001 Y 1 DRIVING PULLEY

7 409514002 WRET 1 SCREW

8 40902024 NEE 1 NEEDLE DRIVING PULLEY SHAFT
9 40924002 SLaR 2 NEEDLE BEARING

10 40923005 s 1 GRESAE RETETAINING WICK
11 |40912045 S5 %} 1 RETAINING WASHER

12 409511022 W4T 2 SCREW M6 L=23.5

13 |40928011 g 2 WASHER 6.2X9.5X1

14 |4092200200  [JE4ipEsLae 1 NEEDLE DRIVING PULLEY CLUTCH D
15 [4091001300  |[{=ZE4L 444 1 STOP MOTION DISC ASM.

16 40909014 {EZEERA 1 STOP MOTION DISC LATCH A
17 40909015 {=ZERB 1 STOP MOTION DISC LATCH B
18 (40910008 FEER 1 STOP MOTION DISC

19 409520024 1E R 2 STOP MOTION PAWL SHAFT

20 |————— {7 3 1 STOP MOTION DISC WASHER
21 401516002 W2 Rt 1 SCREW M6 L=4.5

22 40937002 77 R FR 1 DIRECTION LABEL

23 409514009 WRET 1 SCREW M8X8

24 409514010 IRET 1 SCREW M8 L=17

25  |402516003 B 2 NUT M6 TYPE3

26 40924001 & 2 1 THRUST BALL BEARING

27 409515002 TEET 1 SCREW

28 (40903033 WML E 1 PULLEY SHAFT BUSHING RIGHT
29 40903034 WA E 1 PULLEY SHAFT BUSHING LEFT
30 [40925004 VS Ll et 1 DRIVING GEAR(A) ASM.

31 409514001 BRE] 2 SCREW 1/4-40 L=6

32 40923008 v 2 1 0IL WICK

_32_




8. $H4FIRZERE NEEDLE BAR DRIVING MECHANISM COMPONENTS

_3 3__




5 )\ EB AT

RISk AR IgeE

s |\EHE e e

1 101S11006 WA 1 SCREW 1/8-44 L=4.5

2 40902027 AT 1 NEEDLE ROD

3 40903026 BT E 1 NEEDLE BAR BUSHING LOWER
4 40913013 Sk 1 NEEDLE BAR BALACE

5 40909016 BT b AT 1 NEEDLE BAR CLAMP

6 409811024 W4T 1 SCREW M4 =12

7 40903035 A & 1 NEEDLE BAR BUSHING UPPER
8 40909016 BT Al 7R R 1 NEEDLE BAR SLIDE BLOCK A
9 |[=———- AT 2l 7 1 NEEDLE BAR SLIDE BLOCK B
0 |- ARAE VA 1 NEEDLE BAR SLIDE BLOCK C
11 141017001 MLEF 1 NEEDLE TQX1 #16

12 40905007 AT AE 1 NEEDLE BAR DRIVING LEVER
13 |L02008 AT 2 SCREW M6 L=14

14 |409S20025 AL IRET 1 SHOULDER SCREW D=9.53 H=8
15 (40928013 g 1 WASHER

6 |—-———= R 1 CRANK ROD ASM.

17 4095811009 IRAET 2 SCREW 11/64-40 1=8.5

18 140912046 EYi 1 THRUST HOLDER

19 [40905009 AT 1 CRANK ROD

20 40910009 TNy 1 ECCENTRIC CAM

21 140910009 WRET 1- SCREW 1/4-40 L=6

22 1409514001 AT - 1 SCREW 1/4-40 1=8.5

23 40923008 ek 1 0IL WICK

24 140923014 T 1 OIL RETAINNING FELT

25 40923008 THER 0.01 |OIL WICK

26 40923008 yih 2 0.1 J0IL WICK

_34_




STOP MOTION MECHANISM COMPONENTS

9. EEHH

_3 5_




B B

el o e 2R HE

1 409530014 1EBIFF 1 STOP MOTION PLUNGER ROD

2 402516003 BER) 1 NUT M6 TYPE3

3 40909018 15k 1 CROSSING HOOK

4 409511025 BRET 1 SCREW M6 L=11

5 40901010 1-5 e 1 STOP MOTION PLUNGER LEVER
6 40928014 | 2 WASHER

7 40927019 L 1 STOP MOTION SPRING

8 40922004 g 4 RUBBER CUSHION

9 40928022 | 1 WASHER

10 409516021 BER) 2 NUT 9/32-28

11 40902025 1B ah 1 STOP MOTION SHAFT

12 409512004 BEAE 1 SCREW

13 409515009 WEET 1 SCREW 15/64-28 L=15.0

14 |402516003 W2 L} 1 NUT 15/64-28

15 L02009 BRET 1 SHOULDER SCREW D=6.8 H=12.7
16 409516021 125 1 NUT M6

17 409520033 BT BRET 1 SHOULDER SCREW D=7. 14 H=7
18 40903036 BER 1 STITCH ADJUSTING ROLLER

19 40912075 | 1 WASHER 6. 1X11X2

20 40912076 gl 1 WASHER

21 409520026 BRET 1 SCREW M6 L=10

22 40912047 A SR 1 STOP MOTION TRIP LEVER

23 40912048 JA BT e 1 STOP MOTION TRIP LEVER BRACKET
94 1409512005 AR 2 SCREW M6 L=10

25 40927015 g 1 OIL REGULATOR SCREW SPRING
26 40931001 HH) 1 S SHAPED HOOK

27 40926011 A A 1 STOP MOTION LEVER SPRING PIN
28 40927016 o 1 STOP MOTION LEVER SPRING
29 1409530015 AR 1 SCREW STUD

30 40912049 {EZETE HATE 1 PRESSURE APPLYING LEVER




_37_.

10 skekipe  Stitch selecting parts components



pn D N R IR
B B mEEE
el e R HE
1 409520028 BRET 1 HINGE SCREW D=12.7 H=3.2
2 40927017 5 1 SPRING FOR FRICTION PLATE
3 40902016 B2ET 1 FRICTION PLATE ROTATING SHAFT
4 40928015 B 1 WASHER 8.5X18X1.6
5 40912050 T AT 1 SPEED SLOWING LEVER
8 409520029 WEET 1 HINGE SCREW D=7.94 H=13.3
10 40912051 R Fr B 1 FRICTION PLATE HOLDER
11 |40912052 TR B 1 SPEED SLOWING FRICTION PLATE
12 RO1001 HET 2 POSITIONING PIN
13 409516023 W2 RE 1 NUT 11/64-40
14 40903028 1B A R 1 STOP MOTION TRIPPING LEVER CAM
15 40904002 1B AT 1 STOP MOTION TRIPPING LEVER ASM
16 S05022 WRET 1 SCREW M8 L=25
17 40910010 1B M5 1 STOP MOTION CAM ASM.
18 401514001 WRET 2 SCREW 15/64-28 L=9
19 40910011 185 1 STOP MOTION CAM SHOE
20 40912053 1B YRR 1 STOP MOTION CAM SHOE
21 409520030 WRET 1 SCREW FOR STOP MOTION CAM SHOE
22 140903029 1R R T 1 STOP MOTION CAM KNOB
23 40927018 P 1 SPRING
24 4095820031 WRET 1 HINGE SCREW D=4.8 H=14.5
25 401514001 WRET 1 HINGE SCREW D=7.94 H=4.3
26 40925007 pviTS AP 1 STITCH SELECTING SPUR GEAR MI
27 409511026 kb 1 INTERMDIATE GEAR SHAFT
28 401514001 BRET 2 SCREW 15/64-28 L=10.5
29 40925008 SRS AT 1 GEAR, LAGRE
30 409511027 BELT 1 SCREW
31 40903030 B 1 ROLL
32 40912056 YELRFT 1 STITCH ADJUSTING LEVER
33 40910012 TR R e 1 SPEED SLOWING FRICTION WHEEL
34 409520032 AT HRET 1 HINGE SCREW D=7.94 H=9.1
35 40912057 REEAR 1 ADJUSTING PLATE
36 409511030 BRET 1 SCREW
37 409516024 BER} 2 NUT 1/8-40




11. M{4484% ACCESSORY PARTS COMPONENTS




A

A 2H A

5 | E S LR #E [Description

1 10131002 BB 7] (K 1 SCREW DRIVER LARGE
2 10131003 ez ] () 1 SCREW DRIVER MIDDLE
3 10131004 BB 7] (/N 1 SCREW DRIVER SMALL
4 20131038 N AR CN D) 1 OILER

5 40931019 JELDAAN 1 GAUGE

6 30131010 W SAHRF (3mm) 1 INNER WERNCH 3mm

7 30131012 W ANFARTF (4mm)d 1 INNER WERNCH 4mm

8 20131047 W SART (5mm) 1 INNER WERNCH 5mm

9 30131006 WF (8mm~10mm) 1 Wrench Smm~10mm
10 40931025 #F (9mm—11mm) 1 Wrench 9mm~11mm
11 41017004 TQx7 16#HLE" 3 NEEDLE TQX 7#16-12
12 |10131005 Bk = 1 MACHINE COVER

13 40931009 M6 X 704B4T 4 SCREW M6 L=70

14 40128013 HPEE. 2X 13X 1 4 WASHER 6.2X13X1
15 |W01018 HE 10 4 WASHER

16 |NO1007 W RHM6 4 NUT M6

17 |20131054 iy g 1 CHAIN

18  |20131051 BT 1 TWEEZERS

19 [S10010 BEATM5X10 1 SCREW M5 L=10

20 40931003 HLAL KA 1 MOTOR PULLEY (FOR 50HZ)
21 40931007 FHAL A 2 MOTOR BASE

22 40931008 AL R 4 MOTOR BASE CUSHION
23 40931028 Vi BB 1 INSTRUCTION MANUAL & PARTS LIST
24 140931004 7107 7 % 1 BELT

25 40311002 AR 1 SUPPORT

26 40931011 N -] 3 MOTOR SCREW

27 1401516018 Lk [ BB REMB 3 NUT M8




